
©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .1 

 

UWR Rainwater Offset Unit Standard 

(UWR RoU Standard) 

Concept & Design: Universal Water Registry  

www.uwaterregistry.io 

UWR Project Concept Note & Monitoring Report 

(PCNMR) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Project Name: CETP Wastewater Recycling by ZIPL, Gujarat, India 
PCNMR Version 2.0 

Date of PCNMR: 06/01/2024 

1st RoU Crediting Period: 01/01/2014 to 30/11/2023 (09 years, 11 months) 

1st RoU Monitoring Period: 01/01/2014 to 30/11/2023 (09 years, 11 months) 
UWR RoU Scope: Scope 5 
[...]
in seepage and underground movement. So lateral as well as vertical movement of seepage will 

be more (more permeable formation, approx K= 10-2 cm/sec), therefore effective measures 

should be taken during environmental activities. As per hydro inventory data, the quality of 

ground water in the dug well zone (up to 20 mbgl) is fresh, having TDS < 1000 ppm in post 

monsoon. The semi-confined aquifers encountered in the depth range of 75 to 130 m bgl have 

ground water with TDS around 2000 ppm.  



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .29 

However, CGWB data show that during pre-monsoon period, deeper aquifer quality is reported 

even up to 3000 ppm in some isolated cases. The regional confined aquifers between the depth 

ranges of 130 m bgl to a maximum depth of 350 m bgl have potable water with TDS less than 

2000 ppm.  The normal average rainfall of Ahmedabad region is around 557 mm for month of 

July and September as per IMD data.  However, the rainfall recorded at nearest Sanand Rain 

Gauge Station during the period 2007- 2009 shows that average rainfall is 795 mm.  Based on 

geomorphic and hydro geological studies, it was found that the existing ponds in Matoda gram 

panchayat of Sanand block are suitable for harvesting additional rainwater runoff. 

A.4. Rainfall 

While the project activity is not a rainwater harvesting project, and rainfall data is not relevant, it 

should be noted that as part of rainwater harvesting initiative, the PP has created channels for 

storm water drainage along the cycle tracks and planters via a 1000mm x 1500mm underground 

storm water channel on the road edges after the driveway & cycle lane. The storm water channel 

have precast drain covers with gratings flushed at the road level. The storm water drains are 

facilitating the collection of rainwater run-off from the hardscape areas (roads, pedestrian 

pathways).  The slope of storm water drain is directed from the far ends of the SEZ towards main 

gate. Storm water drain meets the city storm drain at the main road.  Apart from the overflow of 

run-off from storm water drains are diverted to the artificial reservoirs created at the SEZ.  The 

PP has deliberately left many plots to create artificial reservoirs to recharge rainwater through 

natural percolation.  On all these vacant plots, the PP has made several artificial recharge pits for 

retaining rainwater in the premises.  These recharge pits now function as good as any natural 

lake and attracts various species of migratory birds. These lakes act as natural habitat and 

ornithologists and enthusiastic birdwatchers from across the state are invited to glance at these 

birds.  The PP realizes that rainwater harvesting with gainful end use is just a small part of this 

big biodiversity ecosystem and takes upon itself to take such initiatives for restoration of 

declining migratory bird species.   

 

A.5. Alternate methods to the Project Activity 

The level of Ground Water Development at Bavla Taluka is 36.74 %.  The overall development 

in the district is 78.36 %, and as a whole the Ahmedabad district is in Semi Critical category.  In 

the semi critical blocks the ground water may be developed along with rain water harvesting 

measures.  

The suitable recharge structures feasible in the Ahmedabad district are Percolation tanks/ponds, 

Recharge wells, recharge shaft, check dams, nallah bunds etc. depending on the terrain 

conditions.  In the phreatic aquifers with deep water levels and desaturation, spreading channels, 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .30 

recharge pits, recharge ponds etc. are suitable to utilize surplus runoff and tail end releases from 

the canals.  

In the confined aquifers artificial recharge by indirect injection technique is suitable that is dual 

purpose connector wells. These recharge wells should have screens against upper saturated 

aquifer and also against the targeted confined aquifer.  It would function under gravity since the 

piezometric level of confined aquifer is much below phreatic water level.  

Various rainwater harvesting schemes depending on the suitable hydro geological conditions 

have been constructed in the district viz. Check dams, Recharge tube wells , deepening of the 

village ponds etc. and have shown good impact on the groundwater scenario.  

In 2022, the high courts in India directed some state pollution control boards to act strictly 

against the industrial units that illegally discharge trade effluents into the sewer network, 

damaging the STPs (source).  Though wastewater reuse is endorsed in many policies and 

programmes, there is a lack of clear guidelines and frameworks to support the implementation of 

such projects.  As a result, the reuse of reclaimed water for non-potable purposes continues to 

face challenges.  The problem is further exacerbated by limited enforcement of the restriction to 

extract groundwater for non-potable purposes. More detailed policies and stronger enforcement 

is needed for wastewater reuse projects to be viable (source).   

If all goes as planned, Gujarat over the next decade will have an extensive network of deep-sea 

pipelines to discharge effluents from its seven industrial clusters—Ahmedabad, Vadodara, 

Ankleshwar, Surat, Vapi, Sarigam and Jetpur—into the Arabian Sea.  Aiming to save the 

Sabarmati and other critically polluted rivers of the state, the Gujarat government informed the 

Vidhan Sabha in September 2023 that seven such deep-sea pipelines, also known as marine 

outfalls, are in various stages of planning and execution.  The state’s first such major pipeline 

was made operational in 2016 in Bharuch district—from Jhagadia industrial estate to the coastal 

village of Kantiyajal about 60 km away—which disperses treated effluents into the Gulf of 

Khambhat at a depth of 11 metres, 9.4 km from the shore. 

While the Rs 8,000 crore-plus project is expected to give rivers flowing through the state a new 

lease of life, environmentalists have raised concern over its possible impact on marine 

ecosystems and coastal habitations.  Industries in Gujarat produce 575 million litres per day 

(MLD) of effluents.  Of this, 60 MLD, or 11 per cent, is discharged directly into the sea, and the 

remaining 515 MLD, or 89 per cent, is let into various rivers and creeks. 

https://timesofindia.indiatimes.com/city/ahmedabad/industrial-units-vow-to-go-green/articleshow/89049519.cms
https://www.wburbanservices.gov.in/upload_file/file_doc/treated_wastewater_re_use_policy_june_2020.pdf


©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .31 

Moreover, not being perennial, the Sabarmati and other rivers in Gujarat fail to dilute the 

industrial discharge.  So, the industries in Gujarat, are left with two options: deep-sea discharge 

or zero liquid discharge.  The latter process, wherein all water is recovered and contaminants 

reduced to solids, “is not financially viable for small- and medium-scale industries” so deep-sea 

discharge is the only solution currently being promoted in Gujarat. 

Eventually, it all boils down to the effective working of CETPs, set up to help small- and 

medium-scale enterprises—which are unable to afford the installation of pollution-control 

equipment—dispose of the effluents safely and economically.  Poor functioning and monitoring 

of CETPs and flouting of effluent treatment norms by industries are the precise reasons that the 

rivers in Gujarat are severely polluted.  A 27-km-long pipeline, which discharged treated 

effluents from three industrial clusters around Ahmedabad into the Sabarmati, had to be shut 

down earlier this year, after the detection of illegal connections. 

The revenue for the PP from the UWR RoU program would encourage similar high quality 

treatment alternatives for recycling and reusing wastewater for industrial units in the 

country and could possibly be an alternative to deep-sea discharge in Gujarat. 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .32 

A.6. Design Specifications 

 

The CETP provides primary, secondary and tertiary wastewater treatment along with Multiple 

Effect Evaporator (MEE) technology.  The recycled effluent is reused by the member units for 

captive industrial cooling/boiler purposes and is also used within the SEZ for gardening, 

horticulture and landscaping purposes. 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .33 

Treatment Process  

Description Date of Operation 

Consented Flow 

(Industrial+ Domestic 

+Inhouse) m3/d 

Actual Flow 

(m3/d) 

CETP 2009 (As per Audit Report) 3585 1790.5 

Description 
Wastewater From Member Units 

(m3/d)  

Wastewater 

generated from 

within the plant 

premise (m3/d) 

Total 

wastewater 

Flow to CETP 

(m3/d) 

Average Operating 

Load CETP  

Period: 2022-2023 

Low TDS 

Effluent 

High TDS 

Effluent 
Total 

41.5 1790.5 

1721.6 27.3 1748.9 

 

 

CETP Process Flow Chart 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .34 

The wastewater received by the CETP involves the following treatment processes: 

Primary Treatment Units: 

Raw effluent from member units within the SEZ as well as leachate is transferred to equalization 

tanks where air is mixed and supplied to the effluent.  The equalized effluent is then transferred 

to neutralization tanks where lime, alum and PAC (Polyaluminium Chloride) is added and the 

effluent is then transferred to the clarifloculator. 

Secondary Treatment Units: 

There are two types of secondary treatment units installed by the PP: 

 Type 1: (Pre-air and MBR): Mixed effluent flows via gravity from the clarifloculator to 

the pre-aeration tank after passing through a fine screen where air is further supplied to 

the incoming effluent and recycled mixed liquor from the MBR for carbonaceous BOD 

reduction and conversion of ammonia to nitrates via nitrification. The partially stabilized 

mixed liquor from Pre-Aeration Basins is then pumped into the MBRs. The MBRs 

employ flat plate membranes, which provide several advantages over other membrane 

separation systems, including reduced fouling, reduced cleaning cycles and gravity 

operation capability.  For each membrane unit in the MBR, integral diffusers furnish air 

to membrane cleaning and mixing requirements.  The added air also supplements the 

oxygen supplied in the Pre-Aeration Basin for biological treatment.  The part of the 

mixed liquor is recycled back to the Pre-Aeration Basins by gravity.  

The MBR is designed to produce permeate using pumps.  Permeate is pumped from the 

membrane units via the permeate pumps.  Permeate flow is controlled using modulating 

control valves and regulated to match hydraulic demand.  Permeate is then sent to 

Advanced Separation System for further treatment.  Membranes provide greater than 6-

log removal of bacteria and 4-log removal of viruses, so disinfection requirements are 

greatly reduced from that required with conventional activated sludge technologies.  

 Type 2 (PVA Gel & MBR): The clarified effluent from Clarifier-2 is divided in two parts 

i.e. one part goes to the 0.75 MLD capacity pre air & MBR basin-2 system, while 1.5 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .35 

MLD to PVA Gel & MBR system.  PVA GEL Media is added to the aeration tank for 

improving the biological treatment and is used for BOD removal.  The tank is known as 

aeration cum PVA GEL tank as the media is being added to it.  The process is same that 

of aeration continuous air flow is required to maintain the bacterial growth but the benefit 

of the media is that it increases the surface area of the aeration tank and 1 m3 of media 

can reduce 30 kg of BOD load hence lower construction footprint is required as 

compared with conventional system.  The size of each PVA GEL bead is 4 mm in 

diameter and is insoluble in water.  PVA GEL media has very high water content due to 

its extensive porosity which allows high permeability of oxygen and nutrients to bacteria 

colonized inside the beads.  From the aeration cum PVA GEL tank effluent or sewage 

flows to the MBR tank with gravity.  The purpose of MBR is to reduce the TSS load in 

the waste water and continuous aeration or air flow is required for its operation.  

Tertiary Treatment Units  

 Recycled wastewater effluent from the MBR basins is taken to sumps and then to MBR 

permeate tank.  The effluent is then pumped to the RO system after passing through the 

activated carbon filter.  The effluent from the final sump is taken to the fresh water sump 

without the RO systems only if the quality of the effluent meets the incoming water 

quality norms.  The RO reject is taken to the Multiple-Effect Evaporator (MEE) which 

uses heat from steam to evaporate water.   

In the MEE (total installed capacity 150 m3/day + 150 m3/day standby), water is boiled in 

a sequence of vessels each held at a lower pressure than the last. Since the boiling point 

of water decreases as the pressure increase, only the first vessel requires an external 

source of heat.  The concentrate from the MEE is taken to the equalization tank again for 

recycling while the condensate from the MEE and RO permeate is taken to an offline 

lagoon and the same is transferred to member units within the SEZ via a pipeline. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .36 

 

Further extraction of wastewater from RO TDS (offline lagoon) 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .37 

 

 

The PP has installed MBR modules which uses durable PVDF microfiltration flat-sheets with 

uniformly sized pores (0.08 µm) densely distributed along the membrane surface.  This MBR 

provided the following benefits to the CETP:  

• Enhanced fouling and chemical resistance;  

• Elimination of a backwash process, simplifying maintenance and energy savings;  

• Conversion from a suction pump to a gravity flow process further minimizing energy costs;  

• Approximately 70% reduction in sludge.  



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .38 

Before the MBR process, PVA (polyvinyl alcohol) gels are added to the aeration tank to 

reduce the volume of sludge, improve MBR outlet parameters, and minimize system footprint  

HIGH-RECOVERY RO/NF DESIGN  

The MBR filtrate is chlorinated, treated by activated carbon, and dechlorinated before entering 

the RO system.  Due to elevated levels of Chemical Oxygen Demand (COD) in the RO feed, the 

1st-stage RO system uses "Durable" D-Family low-fouling RO membrane elements to combat 

membrane degradation and maintain performance for day-to-day operations and cleanings.  

The RO membranes are designed to operate reliably under high salinity feedwater conditions, 

reduce the TDS content from 13,000 to 200 ppm in the 2nd-stage.  

CSM membranes maximize water recovery by concentrating the brine from 75,000 ppm (4th-

stage RO concentrate) to 92,000 ppm.  Lastly, multi-effect evaporation crystallizes the salts and 

completing the ZLD process for a total water recovery of 97.1%.  

The exponential increase of salt concentrations heightens the risk of membrane scaling within 

the high-recovery RO/NF system. As a result, the RO system is dosed with anti-scalants to 

prevent irreversible scaling, minimize system downtime, and optimize the membranes' recovery 

performance. Compared to the previously used anti-scalants, only half the dosage is required 

further contributing to cost savings for the CETP. 

 

RCC offline pond 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .39 

The PP has also constructed an RCC offline pond of capacity 5250 m3 (retention time = 42 hrs.) 

to hold the wastewater effluent in case of either maintenance of the CETP or disturbances in 

CETP operations. 

The project activity showcases best-in-class wastewater treatment technologies that can 

replace the equivalent freshwater demand in different sectors for non-potable purposes, 

while reducing the proportion of untreated wastewater and substantially increasing 

recycling and safe reuse in India. 

Hence the project activity is pre-approved under the UWR RoU program for the following scope: 

 Scope 5: Conservation measures taken to recycle and/or reuse water, spent wash, 

wastewater etc across or within specific industrial processes and systems, including 

wastewater recycled/ reused in a different process, but within the same site or location of 

the project activity. Recycled wastewater used in off-site landscaping, gardening or tree 

plantations/forests activity are also eligible under this UWR Scope. 

 

Cooling towers within the SEZ, are an essential component in the industrial processes, however, 

recycling cooling tower water improperly can have a significant impact on the environment if not 

treated properly.  

 

The effluent from cooling towers is often contaminated with suspended solids, dissolved solids, 

and microorganisms, which must be removed before discharge or recycling within the processes. 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .40 

 

A.7. Implementation Benefits to Water Security and/or SDG Impact 

Access to safe water, sanitation and hygiene is the most basic human need for health and well-

being.  Billions of people will lack access to these basic services in 2030 unless progress 

quadruples.  Demand for water is rising owing to rapid population growth, urbanization and 

increasing water needs from agriculture, industry, and energy sectors. 

Several states in India are water stressed 54% of India faces High to extremely high water stress 

and 54% of ground water wells are decreasing (source WRI).  The report also says that there 

would be no ground water for irrigation by 2025 in Delhi, Rajasthan and Haryana.  UNESCO 

Report says India holds the number 1 spot for the annual Ground water extraction at 251 cu.km 

as against 112 cu.km in China and USA, a distant second.  Competing demands for water from 

agriculture and domestic use has limited industrial growth (source). 

Based on the calculations provided, 100% treated wastewater generated from ~5 MLD CETP is 

reused for irrigation purposes and 100% treated wastewater is reused - 53% treated water sent to 